Chokwe Antar Lumumba, Mayor

City Council
Ashby Foote De’Keither Stamps

Ward 1 Ward 4
Angelique C. Lee Charles Tillman

Ward 2 Ward 5
Kenneth I. Stokes Aaron D. Banks

Ward 3 Ward 6

Virgi Lindsay
Ward 7

Water Treatment Study Report for:

WATER TREATMENT PLANT OPTIMAL
CORROSION CONTROL STUDY AMENDMENT
PROJECT

February 2021
g CORNERSTONE
ENGINEERING, LLC

CE Project #19-29



JERSTONE
EERING, LLC

deas et ok

City of Jackson

Attn: Charles Williams, P.E., PhD
200 South President Street

P.O. Box 17

Jackson, MS 39205

February 21, 2021

RE: Water Treatment Plant Optimal Corrosion Control Study Amendment Report
Dr. Williams:

Enclosed is the requested filter condition assessment report regarding the above referenced water
[...]
SECTION 4.4 DISTRIBUTION LEAD AND COPPER SAMPLE RESULTS ...coiouviiiiieiieeeeieeeeeeeieeeeeeieeeeeeeesesaneeens 14
SECTION 4.5 ANALYSIS OF CORROSION PROPERTIES ....cccuvvtiiiueieeiueieeeeieeeeeeeseeeseeeeeeeesareesesseesseneessssneessnns 17
SECTION 4.6 ANALYSIS OF PIPE RACKS AND FIELD DATA BASED ON CHEMICAL QUALITY ........ccveeveennene. 17
PART 5 FINDINGS, CONCLUSIONS AND RECOMMENDATIONS 18
SECTION 5.1 FINDINGS ....ceeiiutiieeiie ettt e eeeeeeeee e e ettt e e et e e e eeaseeseeseessensseeeseanseessnnsseessnsaeessnseesnasesesanseessnns 18
SECTION 5.2 CONCLUSIONS ....ceoeuvtieeiteeeeeiteeeeeteeeseeeeeeessaseesasesessessessennseessssseessssseeessssseesssssessssessssseessns 19
SECTION 5.3 RECOMMENDATIONS ....c.uuviiiiiieieeeieeeeeeetteeesseeeeessseeeeseseesssessessssseesssnsseesssseeesseessssseesssseeeses 19
SECTION 5.4 RECOMMENDED TREATMENT PROCESS IMPROVEMENTS ......vetteurieeeeeeeeeeeaeeeeeeerreseseeeesseeesns 19

APPENDIX A DISTRIBUTION TAP SAMPLE RESULTS

APPENDIX B PIPE RACK SAMPLE RESULTS

APPENDIX C WQP SAMPLE SITES AND RESULTS

APPENDIX D JHF PLANT DAILY PRODUCTION

APPENDIX E PIPE RACK PICTURES AND PLANS

APPENDIX F RESULT REPORTS FROM WAYPOINT ANALYTICAL

APPENDIX G ANALYSIS OF PROCESS JAR TEST RESULTS




EXECUTIVE SUMMARY

The purpose of the amended corrosion control study at J H Fewell Water Treatment Plant (JHF) was to
determine if current finished water produced by JHF is corrosive to lead and copper, determine if
increasing the alkalinity of the finished water will reduce the corrosiveness (optimize), determine if
increasing the alkalinity of the finished water will cause unacceptable scaling on UV bulbs and customer
plumbing, determine if increasing the alkalinity of the finished water will cause unacceptable lime
turbidity resulting in customer complaints, and determine if increasing the alkalinity of the finished
water will increase the calcium carbonate content enough to reduce the possibility of leached lead in
the water being absorbed by the human body.

The results of the pipe rack study and the tap samples collected from distribution sites indicate that JHF
finished water is up to 10 times less corrosive to lead than O B Curtis Water Treatment Plant (OBC)
finished water even after optimization. Tap samples collected where chemical and pumping data show
obvious service areas along with plant service changes indicated much lower lead results and many
more samples where no lead was detected in the sample at all. While this could result from different
plumbing fixtures and sample collectors, sites where service area changed from OBC to JHF showed the
same result when sampled. The pipe rack data indicated that while new fixtures leach some lead upon
installation with JHF water, they develop a passivating film over time which effectively prevents lead
leaching resulting in no lead detection at all in most samples collected after week 20. While JHF finished
water is not corrosive to lead, it does cause Water Quality Parameters (WQP) excursions at the ends of
the JHF service area. Increasing the alkalinity to correct this is possible but scaling and lime turbidity are
potential issues. Changing to liquid lime (Calcium Hydroxide) in week 20 stabilized the make-up water
and continued the trend of declining lead in collected samples to no detect. Liquid lime also reduced the
occurrence of lime turbidity significantly over the 7-week period in comparison to dry lime in the first 20
weeks. The average increase in turbidity from dry lime addition was 3 to 5 NTU while the average
increase with liquid lime was 0.3 — 0.6 NTU.

The study indicated that an increase in alkalinity to 32.5 mg/I would provide optimized corrosion control
treatment while minimizing WQP excursions at the ends of JHF service area. This can be accomplished
by replacing the dry lime feed with a liquid lime feed, and by adding an option for carbon dioxide to
provide enhanced coagulation in winter months with low alkalinity which may still lead to WQP
excursions without the enhanced option. Also, the level of calcium carbonate hardness which can be
provided for prevention of lead absorption into the bloodstream in this scenario is also likely to assist
with excretion of lead already absorbed from the body even if the lead is from other sources than
drinking water.

It is also noted that the addition of soda ash adds sodium to the finished water at OBC which may be
detrimental to customers with hypertension. Since Jackson has a majority African American customer
base who tend to be more susceptible to hypertension, limiting sodium addition to a minimum must be
a priority.

Corrosion Control Amendment Page 1 of 20 Cornerstone Engineering LLC
City of Jackson, Mississippi February 2021 CE Project #19-29



Part 1 — General
Section 1.1 — Background

In 2015, the City of Jackson was out of compliance concerning tap samples for lead under the Lead and
Copper Rule administered by the Environmental Protection Agency. As a result, the City commissioned
an Optimum Corrosion Control Study to determine the best course of action to correct the corrosive
properties that caused the lack of compliance. The original study results indicated that the failure to
properly add alkalinity in the finished water at the O B Curtis Water Treatment Plant was responsible for
the corrosive nature of the finished water and that a change to soda ash feed would increase Dissolved
Inorganic Carbon (DIC) resulting in a less aggressive finished water. Also, the original study
recommended a change to soda ash in the finished water at J H Fewell Water Treatment Plant (JHF)
even though tap samples did not indicate that JHF water had caused any of the lead action level (AL)
exceedances. Since subsequent tap samples during design and construction of the required upgrades at
OBC did not indicate corrosion issues from JHF finished water, City officials requested permission to
pursue an amended study focusing on the JHF finished water which is described below. This report
provides the results of that amended study.

1.2 - Purpose of Amended Study

The purpose of the Amended Optional Corrosion Control Treatment Study is to determine if the current
treatment process at the City of Jackson’s JH Fewell Water Treatment Plant is sufficient to prevent lead
leaching from distribution plumbing and fixtures. A second objective is to determine if raising the
alkalinity to a level of protection for other distribution plumbing such as cast iron and ductile iron can be
accomplished without excess scaling of UV light bulbs and lime turbidity in the finished water. A third
objective is to determine if the calcium concentration in the finished water can be raised to a level to
protect against the absorption of lead into the bloodstream. A fourth objective is to determine if the
current treatment process can reliably meet water quality parameter requirements set in the original
Optimum Corrosion Control Treatment Report, Revised November 10, 2017.

Section 1.3 — Participants and Authority

The City of Jackson entered into a professional services contract with Cornerstone Engineering, LLC on
March 19, 2020 for the Amended Water Treatment Plant Optimal Corrosion Control Treatment Study.
The contract specified a timeframe of 180 days for completing the water treatment study. Cornerstone
Engineering, LLC had three engineers who directly participated throughout the study. The study team
members consisted of Keith Allen, P.E., BCEE, who served as the principal investigator for the water
treatment study; Mauricka McKenzie, Sr. P.E., BCEE, who served as the project manager and engineering
coordinator for the water treatment study; and Charles Williford, P.E., who served as the quality control
and quality assurance water treatment consulting engineer.

The project participants for the City of Jackson included the Dr. Charles Williams, Jr., P.E., who is the City
Engineer/Public Works Director; Mary Carter, who the Deputy Public Works Director and a Certified
Water Operator; Terrence Byrd, who is the plant manager and the lead Certified Water Operator for the
JH Fewell Water Treatment Plant and Mousetta Spann, who is the plant manager for the OB Curtis
Water Treatment Plant.

Corrosion Control Amendment Page 2 of 20 Cornerstone Engineering LLC
City of Jackson, Mississippi February 2021 CE Project #19-29



Part 2 — Introduction
Section 2.1 — General Information

The City of Jackson has two drinking water distribution systems separated by valves; one using wells as a
source and free chlorine disinfection and the other using surface water and chloramine disinfection. The
surface water system is served by two different treatment plants with different water treatment
objectives and results. The OB Curtis Water Treatment Plant is located northeast of the City near the
Barnett Reservoir in Ridgeland, MS, and consists of two different treatment processes: one conventional
and the other membranes with a capacity of 25 MGD each (total 50 MGD). The JH Fewell Water
Treatment Plant is located east of downtown Jackson near the Pearl River, and consists of conventional
treatment processes with a capacity of 20 MGD (maximum). The treatment processes employed at
these two plants are as follows.

The conventional treatment process at OB Curtis consists of pre-oxidation, rapid mix, coagulation,
flocculation, sedimentation, filtration, UV light disinfection, free chlorine for virus control followed by
ammonia for creation of chloramines used for distribution residual, pH adjustment, and fluoridation.
The chemicals fed are potassium permanganate (intake and/or pre-oxidation basin), aluminum
chlorohydrate (ACH) (rapid mix), soda ash (rapid mix or clear well), chlorine, ammonia, and
hydrofluorosilicic acid.

The membrane treatment process at OB Curtis consists of pre-oxidation, rapid mix, coagulation,
membrane filtration (6 trains), free chlorine for virus control followed by ammonia for creation of
chloramines used for distribution residual, pH adjustment, and fluoridation. The chemical addition is the
same as the conventional process.

The JH Fewell Water Treatment Plant process consists of rapid mix, coagulation, flocculation,
sedimentation, filtration, free chlorine for virus control followed by ammonia for creation of
chloramines used for distribution residual, pH adjustment, fluoridation, and UV light disinfection. The
chemicals fed are potassium permanganate (not routinely used), aluminum sulfate (alum) (rapid mix),
dry hydrated Lime (rapid mix and clear well), chlorine, ammonia, and hydrofluorosilicic acid.

Section 2.2 — Current Situation

The JH Fewell and OB Curtis plants are not separated in the distribution system by valves but are
separated hydraulically into clear zones that can be determined using chemical analyses such as the
Water Quality Parameter samples. Therefore, the lead and copper samples can be separated by plant
service during the time of collection. This is reflected by general mapping in the appendix and is also
identified in the spreadsheets with sample site number and address. By this method we can determine
which plants have caused distribution system lead leaching and occurrence in the clear plant service
areas and the normal mixing zones between plants.

As is stated in the Optimum Corrosion Control Treatment Report, Revised November 10, 2017, the
coupon method of corrosion study gives an idea of general corrosiveness of the water but does not
predict the specific effect on lead containing plumbing or fittings. In addition to the coupon study
method and apparatus, this study employed pipe loops with copper pipe, solder joints, and plumbing
fixtures bought new and taken from home renovations in the Jackson water distribution system

Corrosion Control Amendment Page 3 of 20 Cornerstone Engineering LLC
City of Jackson, Mississippi February 2021 CE Project #19-29



(originally placed 1990’s) and new outdoor faucets which are non-potable and do not meet the current
definition of lead free.

The OB Curtis plant employs aluminum chlorohydrate (ACH) as the primary coagulant while the JH
Fewell plant employs aluminum sulfate (alum) as the primary coagulant. The original Optimum
Corrosion Control Treatment Report found that low alkalinity and pH of finished water at OB Curtis was
due to the inability to successfully convey the powdered and slaked lime solution to the clear well for
post treatment, so it was recommended soda ash be used as an alternative which unlike lime raises
Dissolved Inorganic Carbon (DIC). As part of this amended study, we researched the likely causes of the
high lead samples and concluded that the addition of ACH may be the ultimate cause since the
inconsistent lime mixing in the clear well at JH Fewell caused no such issues in the 402 samples that
have been collected from sites clearly served by the older plant. At OB Curtis, declining and inconsistent
alkalinity and pH levels will leave chloride as the controlling film component which will accelerate lead
leaching especially from brass fittings which are the likely majority contributors of lead content in City of
Jackson tap water. The original study recommended DIC treatment will overcome the electrical
attraction of chlorides thereby replacing the destructive chloride films with carbonate films (better than
chloride but oxides and hydroxides are the goal) which has appeared to decrease the lead leaching
caused by OBC finished water prior to the correct application of soda ash feed. However, during the
time when Soda Ash was being implemented at OB Curtis, liquid lime feed was installed on the clear well
at OB Curtis and lead sampling produced the lowest number of action level (AL) violations since the
original Lead and Copper Rule compliance in 2015. As described in the discussion below, an in-depth
analysis of the results showed the average lead leaching with liquid lime was 46% of optimized DIC
treatment with soda ash on the same sample pool served by OBC.

AT JHF, the original study recommended DIC (Dissolved Inorganic Carbon) treatment will overcome the
electrical attraction of sulfates thereby replacing the passivating sulfate films with carbonate films
(much more corrosive to lead than sulfate films) which should increase the lead leaching caused by JHF
finished water. While continuation of DIC treatment to achieve oxide and hydroxide coatings will
ultimately achieve protection comparable to the existing sulfate coatings, it is unlikely to happen with
total chlorine residuals and pH less than 10 when employing soda ash feed. The results of the amended
study demonstration unit described herein indicates that the changing of films (sulfate to carbonate) will
begin at an alkalinity just less than 40 mg/I. However, since this was accomplished with lime feed rather
than soda ash, the number may be lower with soda ash due to less interference from general calcium
carbonate coatings indicated by the higher scaling potential. Also, these results indicate that the point of
stability for scale formation between sulfates and carbonates may occur at an alkalinity between 26 and
40 mg/l. Tank 2 with an average make-up alkalinity of 32.3 mg/l, showed better results both overall and
in each study category than either Tank 1 (current finished water) with an average make-up alkalinity of
26.3 mg/l or Tank 3 with make-up alkalinity of 38.1 mg/I. This suggests that the point of maximum
effectiveness of both film regimes lies between 25 and 40 mg/I alkalinity at JHF.

Section 2.3 JHF CC Study Pipe Rack Unit

The purpose of the Pipe Rack units used in this study was to determine the level of lime feed for
alkalinity addition that improves general corrosivity without increasing lead dissolution and customer
complaints. Also, the purpose was to give a general indication if copper pipe, brass fitting, and solder
joints within the customer’s plumbing are affected by the increased alkalinity.

Corrosion Control Amendment Page 4 of 20 Cornerstone Engineering LLC
City of Jackson, Mississippi February 2021 CE Project #19-29



Each pipe rack demonstration unit used in this study consisted of a plastic make-up tank filled to 100